SEC. II, DIV. 1200-2000
PARTS CATALOG
Issued May, 1956

119

59———'1311}' =
k!
——a

DIV. 1200-2000

CLINTON

E. B

S I B 8
1200-2000

LONG

LIF E

BASIC
TYPES

PRINTED IN U.S. A,



5 E R SEC. II. DIV. 1200-2000
PARTS CATALOG

CIINTON lzoo.zooo g%gécs Issued May, 1956

LONG LIFE

There are two Basic Types of the 1200-2000 Engine covered by this Basic Parts List.

These are as follows:

Serial Number Suffix A-—referred to as “"Type A"; Serial Number Suffix B—referred to as "Type B.”

MODEL VARIATIONS will follow this Basic Parls List.
NOTE: See page “a’ on "How to Idenuiy Your Clinton Engme

BASIC PARTS LIST“ALL TYPES

P(xrl N o. Quunﬂly

Ref No. PAHT DESCBIPTION
1 ARM Governor Ad]usung 7’975 1
2 ABM — Governor Throttle __._______________ B o Y 7977 1
8 ARM AND WEIGHT ASSEMBLY — Governor ... ... 4203 1
4 AXLE = Comshail . i b il i S i e i 3593-A 1
5 BASE —=Engine.....oooe cosimetiee wo s es s s s 5040 1
6 BEARING — Main, Ball (1—Bearing Plate, 1-—Block). ... .__ . . ___ 3670 2
7 BEARING — Shaft, Governor Throttle_______________________ ey 3073 1
8 BLOCK ASSEMBLY — Cylinder____________ .. 12205 1
9 BRACEET — Fuel Tank Mounting ..o 12059 1
10 BREAKER POINTS ASSEMBLY — Moagneto_ .. __________________ P5543 1
NOTE: Breaker Points Assembly includes Ref. No. 87. _
BREATHER ASSEMBLY _____ 7150A-2 1
NOTE: Breather Assembly includes Ref. Nos, 13, 33, 41, 102 & 105,
11 CAM —BreckerPoints________ e e B 5703 1
12 " CAMSMAFT ooosoeorrnewnmpe s e arssmrspansy sy o e L 12008 1
13 CAP -—Breather___________ 7151 )
14 CAP AND GASKET ASSEMBLY —Fuel _______ - ___________ 7440-A 1
15 CARBURETOR ASSEMBLY — Clinton (Used on Type A 14011 1
CARBURETOR ASSEMBLY — Clinton (Used on Type B)____________ Cl4085 1
: (gor Ccér}nplete Identification of Carburetors, Refer to Sec. III, Div. A,
age :
16 CLAl\gP — High Tension Lead___________ . _____ C3410 1
CLEANER ASSEMBLY — Air. oo B215-A 1
NOTE: Cleaner Assembly includes Ref. Nos. 25, 27, 43 and 60,
17 COIL ASSEMBLY — Magneto (With Laminations)_________ —.._. P5704-B 1
COIL — Magneto (Without Laminations). . S L 1
18 COLLAR ASSEMBLY — Governor.______ . __________. 3063-1 1
19 CONDENSER — Magneto__________________________. e P5589-A 1
20 CONNECTOR — Flexible Fuel Line________________________________ 5053 1
21 CONNECTOR — Brass, %", Filter Assembly to Fuel Tank_ . _______ 3578 1
22 CONNECTOR — Flexible Fuel Line, 90°___________________ ________ 3052 1
23 COVER-Breaker Polnls iuoc o cimmuepamsnue e r s e e o np 5595-A 1
24 COVER — Valve Chamber and Cleaner Assembly._______ ey e 6183-A 1
25 COVER AND ELEMENT — Air Cleaner_. ... ____________ 6215 1
26 GRANKSHAFT .oooovcoocccerconnnguone o o0 12100 1
27 CUP — Air Cleaner, lower_______________ A 6218 1
28 DECAL—Armowhead ______________ . ______ 3579 2
29 DEREECTOH - Air .coocnmm e e S o e 12006 1
30 DEFLECTOR — Cylinder Head with Shorting Device________________ 12005 1
31 DEVICE — Shorting Clip (Spark Plug)._.___________ . _______ 2054 1
32 DIPSTICK ASSEMBLY — Cil Filler__.____._________________________ 3295 I
NOTE: Dipstick Assembly includes Ref No. 44.
33 DISC — Breather. . 7152 1
94 PISTRHIBUTOR — Oil- . ovovvnvusranmsas e e S 12017-A 1
ENGINE REPAIR KIT___________ o ___ 6309 1
35 FELT — Lubrication, Cam Follower_______________ _________________ P5504 1
36 FLYWHEEL ASSEMBLY — With Magnets_ . _____________ 7999-A 1
NOTE: Sold as an Assembly only.
37 GASKET — Air Cleaner to Air Horn_ ____ __ . ___________________ 10259 1
38 GASKET — Air Horh oo inannsseasnnpnmeessvs s e 3990 1
38 GASEKET —Base ___________.___. L . . NS S 4465-1 1

PRI“ITED IN U.5. A,

DIV. 1200-2000 PAGE 2



SEC. II, DIV. 1200-2000

PARTS CATALOG

Issued May, 1956 CLINTON lzoo-zooo ??]s':]{:%

LoNG LI1EE

S
BASIC PRRTS LIST - ALL TYPES (Cont:nued)
Ref. No PART DESCHIPTION PartNo. Quantity
40 GASKET — Beurmg Plute (Standard, .015 Thick)_ . s 3056 1
NOTE: Gaskets are also available in the Iollowmg thickness: .005,
.010 and .020. Order by Part Number and spec; {y thickness.
41 GASKET — Breather ____ — S 7153 1
42 GASKET — Cylmder Bt . e 12253 1
43 GASKET - "O" Ring, Air o RIS 6217 1
44 GASKET - - Dipstic:k Bssembly: ___ oo L Gmcoasmesouisses 3297 1
45 GASEET — Carburetor o Blocksw vicernaumussnimepsommssne o nnse 6002 1
48 GASKET—-—Spark 1811 To RSy A MO OO | EJ5 o SN S SO 3115 1
47 GASKET -— Valve Chamber Cover . e e S e e e 3057 1
GASKET KIT - Engine Overhaul . IS e 6249 1
GASKET KIT —---l ‘ngine Overhaul {Wllh .)pﬁod Reducer Units) .. 6248 1
NOTE: Kit contains all necessary Gaskets and Qil Seals.
48 HEAD — Cylinder. ... . _. R A R S s S S R 12011 1
43 HOREN -- Air Cleaner...__ . e S . DN 10350-C 1
50 HOUSING -~ Blower _._. : . 7907-A 1
HOUSING - Blower (For Hec oil Starter) . I . 7913-A ]
51 KEY — Flywheel. ___ __ g g R S S e 10339 1
52 LEAD — High Tension.......oc- _. e P5555 1
53 LEVER - Speed Adjusting : e s 3075 o
54 LINE - Fuel, Flexible_ T LN o S 6316 1
55 LINK -- Carburelor to Governor Arm. e _ g A e 7920 1
56 LOCK - Connecting Rod Screw . _ i 12018 2
b 57 MUFFLER ASSEMBLY - - (used on 1000 P S 12062-A 1
58 NUT - Hexagon, 7,/16-20 (Starter Pulley) . eI 3250 1
53 NUT -  Square, #10-24 (Arm 1o Govenmt' Lever) = 3253 1
60 NUT. - Wing (Air Cleaner Screw)] . o 7044 1
61 NUT & L'WASHER ASS'Y - Ht\xul;nn 15.28 (1. Valve Cover Stud, _
2——Carburetor to Block) . : : S 3255-A 3
62 PIN — Drive (Baffle Plate 1o Block) T 5 3569 1
63 PIN - Reiaining, Governor Yoke ; PR 3656 1
64 PIN-— Wrist : et e e o o b A S ST 6024 1
65 PISTON - Stanrlc:rrf s R S S O 12000 I
PISTON HSSPMBIY Stendard e 12000-A 1
NOTE: Piston A‘i‘a(,mb"f s are also available in the io]]owmg over-
sizes: .005, .010, .020, .030 cud .040. Order by Number
and specify oversizes. Piston Ass'y includes Ref. Nos. 64,
65, 73, 74, 75 and 76.
== 66 PLATE ~-Baffle, Cronkcase :cosissswersusssmr e sneionsundemsesse 3559 1
67 PLATE-—-Name ... ... ... ... _. o 1t o N 6530 1
68 PLATE — Bearing s 12015-A 1
NOTE: Bearing Plute includes Ref. Nos. 6 and 101.
69 PLUG - Camshaft Axle .. .. . L e R e e e e 3281 1
70 PRUG - 0Oil Didin oo et b o LA 3289 2
71 PULLEY ASSEMBLY - Starter e e e B S W 4882-A 1
72 RETAINER — Valve Sprmq g ol U S AN SR 3023 2
73 RING — Compression, Standard . T e B 12030 i
74 RING — Oil, Standard . S e e NN 12032 1
75 - RING —Retainer, Wrist Pin____ . ococoeo cersannausuness 6034 2
76 RING — Scmper, Standard _ e 12031 1
RING SET — Standard_. ______ g 12023 1

NOTE: Ring Sets are also available in the followmg oversizes:
.005, .010, .020, .030 and .040. Order by Part Number and
specity oversize. Ring Set includes Ref. Nos. 73, 74 and 76.
- 77  RIVET - Tubulor, Name Plate___ . __ : : 5469 4

78 ROD ASSEMBLY Connecling. _ =8 RN 12002-A 1
NOTE: Rod Asqemb]y includes Ref. Nos. 56 and 83.

79 ROPE ASSEMBLY - SIoflor s s nru s s s s s 4266 1

80 SCREEN - Rev01v111q .. Yy LI, SR o 6226 1

Page 3 DIV. 1200-2000 PRINTED IN U.5 A.



S E-R "I E_- S
CLINTON |1200-2000 | 55

LONG LIFE

Ref. No. _ PART DESCRIPTION

81 SCHEW HHM #10-24 x 6-11/16 (Air Cleaner). ___. iz

82 SCREW — P.H.S.T., #4-40 x % (Coil Ground to Lamm(rhons}

83 SCREW —H.H.C., %-28 x 1% (Connecting Rod Cap). ... ___ .

84 SCREW - HH.S., #8-32x % (Governor Adjusting)_.._______.

BASI_C PARTS LIST——- ALL TYPES (Conhnued)

85 SCREW —-O.H ST #6-32 x % (Breaker Cover to Bearing Plate) ___
86 SCREW —RH.M., #1024x % (Governor Throitle Arm). _____ .
87 SCREW —RH.S.T., #6-32x % (Breaker Points Terminal)______

88 SCREW -—RHS.T., #832x ‘;3 (Clamp to Bearing Plate)______
89 SCREW — RH.S.T., #8-32 x % (Condenser to Bearing Plate)_

90 SCREW —R.H.M., #8-32 x % (Air Horn to Carburetor)_________
91 SCREW & L'WASHER ASS'Y - F.HM.,, #10-32 x V2 (Bracket to Head)
92 SCREW & L'WASHER ASS'Y — H‘H'.C‘, 7/16-20 x 2 (Base to Block) .
93 SCREW & L'WASHER ASS'Y--HH.C,, ¥4-28 x 5% (Bracket to Head).
84 SCREW & L'WASHER ASS'Y — HH.C., '"4-28x % (Bearing Plate to

Block)

35 SCREW & L'WASHER ASS'Y - H.H.C., %-20 x % (6 Blower Housing

to Bearing Plate, 1-—Fuel Tan_k Bracket) _____

96 SCREW & L'WASHER ASS'Y - HHC, 5/16-18x 1Y (Cylmder Head

to Block) ____

97 SCREW & L'WASHER ASS'Y — HHC. %-28x 1% (Strap to Bracket)..
98 SCREW & L'WASHER ASS'Y - P.H.S. T 14-20 x 7 (Coil to Bearing

Plate)

99 SCREW 5{1'. WASHER ASS'Y - RHM. #1032x % (2—Deflector to

Block, Speed Adjusting Lever).

100 SCREW .s L'WASHER ASS'Y - RHM. #832x5 16 (Breaker Pc;nits

to Bearing Plate) : PR
101 SEAL — Oil (1—Bearing Plate, 1 Block)
102 SEAT - Breather. I
103 SPARK PLUG AND GASKET ASSEMBLY i
104 SPRING — Backlash (Governor to Carburetor) :
105 SPRING — Breather (Hold-Down) . o e
106  SPRING — Governor (Speed Ad]usimg} .
107 SPRING — Valve :
108 STRAP -— Fuel Tank _ e
109 STUD — Valve Chamber Cover. . . .. _______
110 STUD — Carburetor Mounting
111 TANK ASSEMBLY — Fuel _

NOTE: Assembly includes Ref. No. 14.
112 TAPPET — Valve
113 VALVE — Exhaust, Standard Stem_

VALVE - Exhaust, Oversize Stem (Approx 9/82 Diat) o

114 VALVE — Intake, Standard Stem _ s
VALVE — Intake, Oversize Stem l‘Approx '9/32 Dia.)__
115 VALVE AND FILTER ASSEMBLY — Fuel, Shut-Off

116 WASHER — "C” Valve Keeper _ B

117 WASHER — Flat, 7/16 (Starter Pulley}
118 'WASHER — Lock, 7/18 (1-—Starter Pulley, 2 Base to Block)_
119 WASHER — Special (Governor Adjusting Arm).. e

120 'WEIGHT ASSEMBLY — Governor Yoke. . ___ . . ___ . _____ .

AVAJL&BLE OVERHAUL K]TS

Enqme Model Desrnphon

1200- 2000 Gasket Overhaul Kit
*1200-2000 Gasket Overhaul Kit

*With Speed Reducer Unit.

PRINTED TN U.S. A,

SEC. II. DIV. 1200-2000
PARTS CATALOG
Issued May, 1956

P_c_u:rt _ No. Quantity

5637
5641
5635
5644
5405
3211
5664
5415
5674-A
5677
5412.G
3200
7236-G

B DO bt DD bt b b et B bt D bt

5448-F

~

3632-G

5652
5421-A

5682'1{ '

[#- T - R - M=)

3222-F

5509-F
3669
7150
3568-A
7979
7154
4001
3068
12060
5680
6155
12058-A

bt B et B B et et et bt et BN et

3034
3031-1
3031-2
3032-1
3032-2
C3500-A
3291
5482
3275
7976
3062-A

= e . e " ]

Kit No.

6249
6248

12002000  Ccuburetor Repair Kit (Clinton) 14238

DIV. 1200-2008 PAGE 4



